

TEST REPORT



Report number	16.00172-1
Date of test	12 May 2016
Date report	08 July 2016
Applicant	Den Braven B.V. Denariusstraat 11 4903 RC Oosterhout The Netherlands
Size report	This report consists of 9 pages (including appendices)
Subject	Determination of the <ul style="list-style-type: none">• Air permeability according EN 1026 & EN 12114 of a Flex-Foam seal type: quality code QF302G
Inspector	R. Jonkergouw
Technical manager	ir. J.T. Boersma
Conclusion	The seal kwaliteitscode QF302G meets the classification as hereby mentioned: <ul style="list-style-type: none">• Air permeability at 1050 Pa < 0,1 m³/hm¹

bezoekadres
Poppenbouwing 56
4191 NZ Geldermalsen

postadres
Postbus 202
4190 CE Geldermalsen

T +31 (0)88 244 01 00
F +31 (0)88 244 01 01
E info@skgikob.nl
I www.skgikob.nl



Notified Body
NB 0957
NB 0960